You are on page 1of 221

The RANS CD manual is designed to be printable on 3-hole punched

paper on your home printer. If you have the pre-printed manual,


follow the directions for rotation below.
If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer
screen.
After the manual pages are printed, rotate the Parts Drawing page
180 to face the Parts List page. See the diagram below.

Parts Drawing page

Parts List page

001-02

S-12XL AIRAILE - GENERAL INFORMATION

#
1.
2.
3.
4.
4.
4.
4.
4.
4.
4.
4.
4.
4.
4.
5.
6.
7.
8.
9.
10 .
11 .
12 .
13 .
14 .
15 .
16 .

DESCRIPTION

PART NUMBER

Flight Log
Maintenance Log Book
Assembly Manual
1" x .032 x 8"
Aluminum Strip *
Raw Stock Kit
7/8" x .058 x 6'
Anodized Aluminum Tubing *
1/2" x .083 x 3"
Aluminum Tubing *
3/4" x .058 x 11" Anodized Aluminum Tubing *
3/8" x .058 x 6"
Aluminum Tubing *
1/2" x .035 x 12' Anodized Aluminum Tubing *
1/4" x .028 x 24" Aluminum Tubing *
1/2" x .058 x 3"
Aluminum Tubing *
1" x .049 x 9'
Anodized Aluminum Tubing *
3/8" x .095 x 8"
Anodized Aluminum Tubing *
Foam Rubber Strip, 3/8" x 3/16" x 17'
Experimental Decal Sheets
Range Decal
#40 Silver Clecos
#30 Copper Clecos
#11 Gold Clecos
Decals
Safety Wire
Loctite Blue
Epoxy
Cleco Pliers
Warning Label

FLIGHT LOG
MAINTENANCE LOG
ASSEMBLY MANUAL
KAAC0001-9
KAAC0001
KAAC0001-1
KAAC0001-2
KAAC0001-3
KAAC0001-4
KAAC0001-5
KAAC0001-6
KAAC0001-7
KAAC0001-8
KAAC0001-10
WS-FS
EXPER-DECAL
RANGE DECAL
#40CLECOS
#30CLECOS
#11CLECOS
PP-DECAL
SAFETY WIRE
LOC-TITE
EPOXY
CLECO PLIERS
KPPL0001

QUANTITY
1
1
1
1
1
1
1
1
1
2 stk
1
1
1
1
1 rls
1
1
6
12
6
2
1 ft
1
1
1
1

*Supplied in Raw Stock Kit.

dBase Page #:

12X001-2

12/1/2000

001-6

S-12XL AIRIALE - MAIN GEAR LEG ASSEMBLY - HYDRAULIC BRAKES

#
1.
2.
3.
4.
5.
6.
7.
8.
9.

DESCRIPTION

PART NUMBER

1/4" Bolt
5/16" Shear Nut
5/16" Thin Washer
5/16" Bolt
Gear Leg
Axle Mount Socket
Axle *
1/4" Thin Washer
1/4" Shear Nut

AN4-14A
AN364-524A
AN960-516L
AN5-16A
KPMG0064
KPMG0168
----AN960-416L
AN364-428A

QUANTITY
2
2
4
2
2
2
0
4
2

*See wheel and hydraulic brake assembly for part number.

dBase Page #:

12X001-6

10/1/2010

001-8

S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY


STD 6" - AERO-TRAINER TIRES WITHOUT WHEEL PANTS
#
1.
2.
3.
4.
5.
6.
7.
8.
9.
10 .
11 .
12 .
13 .
14 .
15 .
16 .
17 .
18 .

DESCRIPTION

PART NUMBER

Safety Wire **
3/8" Thick Washer
5/16" Thick Washer
5/16" Shear Nut
Thread Sealant **
3/8" Tensile Nut
3/8" Bolt
90 Fitting
5/16" Bolt
Hydraulic Brake Assembly, 6"
Axle *
5/16" Thin Washer
Tire, 6"
Tire Tube, 6"
5/16" Tensile Nut
Washer *
Castle Nut *
Cotter Pin *

----AN960-616
AN960-516
AN364-524A
----AN365-624A
AN6-17A
KSBS0001
AN5-16A
KSBS0030
----AN960-516L
KSMG0013
KSMG0016
AN365-524A
-------------

QUANTITY
0
4
4
2
0
4
4
2
4
2
0
4
2
2
4
0
0
0

*Supplied pre-assembled to KSBS0030.


**Builder Supplied.
dBase Page #:

12X001-14

7/4/2003

001-10

S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY


TUNDRA TIRES
#
1.
2.
3.
4.
5.
6.
7.
8.
9.
10 .
11 .
12 .
13 .
14 .
15 .
16 .
17 .
18 .

DESCRIPTION

PART NUMBER

Safety Wire **
3/8" Thick Washer
5/16" Thick Washer
5/16" Shear Nut
Thread Sealant **
3/8" Tensile Nut
3/8" Bolt
90 Fitting
5/16" Bolt
Hydraulic Brake Assembly, 6"
Axle *
5/16" Thin Washer
Tire, 6"
Tire Tube, 6"
5/16" Tensile Nut
Washer *
Castle Nut *
Cotter Pin *

----AN960-616
AN960-516
AN364-524A
----AN365-624A
AN6-17A
KSBS0001
AN5-16A
KSBS0030
----AN960-516L
KSMG0002
KSMG0003
AN365-524A
-------------

QUANTITY
0
4
4
2
0
4
4
2
4
2
0
4
2
2
4
0
0
0

*Supplied pre-assembled to KSBS0030.


**Builder supplied.
dBase Page #:

12X001-16

7/4/2003

001-12

S-12XL AIRAILE - WHEEL & HYDRAULIC BRAKE ASSEMBLY


STD 6" - AERO-TRAINER TIRES WITH WHEEL PANTS
#
1.
2.
3.
4.
5.
6.
7.
8.
9.
10 .
11 .
12 .
13 .
14 .
15 .
16 .
17 .
18 .
19 .
20 .
21 .
22 .
23 .
24 .
25 .
26 .
27 .
28 .

DESCRIPTION

PART NUMBER

Safety Wire **
3/8" Thick Washer
5/16" Thick Washer
5/16" Shear Nut
Thread Sealant **
3/8" Tensile Nut
3/8" Bolt
90 Fitting
5/16" Bolt
Hydraulic Brake Assembly, 6"
Axle *
5/16" Thin Washer
Tire, 6"
Tire Tube, 6"
5/16" Tensile Nut
Washer *
Castle Nut *
Cotter Pin *
Main Wheel Pant, 6"
3/32" Aluminum Pop Rivet
3/16" Nut Plate
1/4" Bolt
1/4" Large Washer
Wheel Pant Mount Plate
Wheel Axle Extender - 6"
Loctite Blue **
3/16" Bolt
3/16" Large Washer

----AN960-616
AN960-516
AN364-524A
----AN365-624A
AN6-17A
KSBS0001
AN5-16A
KSBS0030
----AN960-516L
KSMG0013
KSMG0016
AN365-524A
------------KPMG0105
40APR1/8
K-1000-3
AN4-4A
AN970-4
KPMG0162
KPMG0171
----AN3-3A
AN970-3

QUANTITY
0
4
4
2
0
4
4
2
4
2
0
4
2
2
4
0
0
0
2
8
4
2
2
2
2
0
4
4

*Supplied pre-assembled to KSBS0030.


**Builder supplied.
dBase Page #:

12X001-18

7/4/2003

PARTS PAGES
001-13
THRU
001-24
LEFT BLANK

002-42

S-12XL AIRAILE - MAIN GEAR LEG FAIRING INSTALLATION


HYDRAULIC BRAKES
#

DESCRIPTION

PART NUMBER

QUANTITY

1.
1.
2.
3.
4.
5.
6.
7.
8.
8.

Gear Leg Fairing - LH


Gear Leg Fairing - RH
3/32" Aluminum Pop Rivet
Rubber Trim
Adhesive - Super Glue *
Fairing Rib - Main Gear
#8 Pan Head Screw
Tinnerman
Main Gear Fairing Lower Bracket - LH
Main Gear Fairing Lower Bracket - RH

KPMG0170-LH
KPMG0170-RH
40APR1/8
X1011
----KPMG0091
8X1/2 PHS
A1789-8Z-1
KPMG0127-L
KPMG0127-R

1
1
18
3 ft
0
2
4
4
1
1

*Builder supplied.

dBase Page #:

12X002-50

7/4/2003

PAGE 006-16

S-12XL AIRAILE - AILERON PUSH PULL SYSTEM

#
1.
2.
3.
4.
5.
6.
7.
8.
9.
10 .
11 .
12 .
12 .
13 .
14 .
15 .
16 .
17 .
18 .
19 .
20 .
21 .
22 .
23 .
24 .
25 .
26 .
27 .
28 .
29 .

DESCRIPTION

PART NUMBER

1/4" Bolt
1/4" Thin Washer
Male Rod End, 1/4" X 1/4"
1/4" Bolt
1/4" Shear Nut
#10 SS Washer
1/4" Plain Nut
Aileron Push Pull Tube, 42 1/8"
Bearing Flange
Bell Crank
Aileron Push Pull Tube, 109"
Bell Crank Gusset, RH
Bell Crank Gusset, LH
1/4" Bolt
Compression Tube Doubler *
1/4" x 5/8" Zinc Plated Washer
1/8" Aluminum Pop Rivet - Cherry Q
3/16" Bolt
Spacer Bushing, 1/4" x 3/8" **
3/16" Shear Acorn Nut
1/4" Thick Washer
1/4" Shear Nut
Push Pull Tube Guide
Bearing
Push Pull Tube End Fitting
1/4" Castle Nut
Loc Ring
1/8" Stainless Steel Pop Rivet - Cherry Q
1/8" Stainless Steel Pop Rivet - Cherry Q
3/16" Thick Washer

AN4-22A
AN960-416L
NM-4
AN4-7A
AN364-428A
BSHW0022
AN345-416
CS-42PPT
BR-FLNG
AIL-2/1BC
CS-109PPT
CS-BELGU-RH
CS-BELGU-LH
AN4-13
CS-CTD
KSHW0075
AAPQ-44
AN3-7A
KAAC0001-6
22NKM02
AN960-416
AN364-428A
KPCS0150
SR4APP
CS-3/4PTEF
AN310-4
RL 27 1/4
CCPQ-42
CCPQ-44
AN960-10

*Referenced from internal structure.


**Builder must fabricate from raw stock.

QUANTITY
2
2
8
4
4
2
8
2
4
2
2
1
1
1
0
6
18
2
2
2
6
2
2
4
8
1
1
32
2
2

1/2/2007

PAGE

009-26

S-12XL AIRAILE - OPTIONAL DOPE & FABRIC - WING RIBS & SHEET METAL

#
1.
2.
2.
3.
4.
5.
6.
7.
8.
8.
9.
10 .
11 .
12 .
13 .
14 .
15 .
16 .
17 .

DESCRIPTION

PART NUMBER

1/8" Aluminum Pop Rivet - Cherry Q


Leading Edge Tip Wrap - RH
Leading Edge Tip Wrap - LH
1/8" Aluminum Pop Rivet - Cherry Q
Upper Root Skin Scupper - Wing
1/8" Aluminum Pop Rivet - Avex
Upper Root Skin - Wing
Root Skin Stiffener - Wing
Lower Root Skin - Wing - LH
Lower Root Skin - Wing - RH
Leading Edge Wrap
Bolt Cover
Pitot/Static Line, Blue
Flap Teleflex **
Aluminum Support Tubes, 1/2" x .028 x X *
Gusset
J & B Weld Epoxy
1/8" Stainless Steel Pop Rivet - Cherry Q
Raw Stock Kit - Dope & Fabric Option

AAPQ-42
KPWI0296-R
KPWI0296-L
AAPQ-44
KPWI0206
1691-0410
KPWI0203
KPWI0207
KPWI0204-L
KPWI0204-R
W-LE-W
KPWI0208
FS-FL
W-F-TELFX-8
KAAC0035-2
KPWI0255
J&B
CCPQ-42
KAAC0035

*Builder must fabricate from raw stock.


**Reference Flap System Assembly.

QUANTITY
80
1
1
10
2
320
2
8
1
1
2
2
40 ft
0
0
20
0
8
1

9/1/2010

PAGE 009-30

S-12XL AIRAILE - OPTIONAL TAIL CABLE ASSEMBLY

DESCRIPTION

PART NUMBER

1.
2.
3.
4.
5.

3/16" Thick Washer


3/16" Bolt
3/16" Tensile Nut
Tail Cable
Hummertang

AN960-10
AN3-4A
AN365-1032A
KPTG0029
T12-HT6

QUANTITY
4
4
4
2
4

5/7/2001